 W32 SMALL PAN ENGINE INSTALLATION PARTS FOR BETA 35 OR 38

WITH TMC 2.83 TO 1 REDUCTION TRANSMISSION

Aluminum mounting plate set --------------------------------------------------------------    90.00

   (2) 3” X 28” aluminum long plates

   (6) 1/2” x 2-1/2” x 6” aluminum spacer plates   

   (2) 1/2" x 2-1/2” x 6” aluminum spacer plates with tapered side 

Engine mounting bolt set --------------------------------------------------------------------    25.00

   (8) 3/8” x 2” or  2-1/2” hex bolts

   (8) 3/8” x 1-1/4” hex bolts

   (8) 3/8” locknuts

   (16) 3/8” flat washers

   (8) 3/8” lockwashers

   (8) 3/8” x 1-1/2” fender washers

   (4) ¾” lockwashers

Prop 16" x 14 RH three blade with 2.83 to 1 transmission -----------------------------    650.00

Engine shaft – 1” x 33” with nuts, keys, cotter pin ---------------------------------------   360.00 

 For standard fixed prop or 31” shaft if using a feathering prop

   (2) 3/8” x 1-1/4” hex bolts and nuts for coupling – used temporary while aligning

         before installing drivesaver

  Split shaft coupling to fit TMC transmission and 1” shaft diameter -------------------   95.00

  11/16” wrenches for drivesaver

  Drivesaver with engine

Bronze shaft log – may be needed if old one has electrolysis in it ----------------------   215.00 

   (2) 3/8” x 2-1/2” bronze hex bolts

   (4) 3/8” bronze hex nuts

   (4) 3/8” bronze flat washers

Stuffing box with hose and clamps – may be needed but new packing is -------------    99.00

Engine shaft bearing – 1” x 1-1/2” x 4” ----------------------------------------------------    60.00

Stuffing box packing 3/16" teflon based ----------------------------------------------------     6.50

Epoxy putty to install shaft log ---------------------------------------------------------------     8.00
Polyurethane caulking – small quantity

1” zinc collar ------------------------------------------------------------------------------------    12.00

Muffler 6" x 10" horizontal fiberglass – Vernay 1500040 -------------------------------   235.00 

2” ID x 18” flexible reinforced hose – high rise exhaust elbow to muffler -----------      30.00

   (4) #36 hose clamps --------------------------------------------------------------------------      5.00
   (2) #32 hose clamps --------------------------------------------------------------------------      2.50   

Duct tape around muffler inlet to 2”

Engine anti-siphon fitting ----------------------------------------------------------------------     15.00

   (1) ¾” plastic tee

   (1) ¾” plastic street ell

   (2) ¾” MPT x 1-1/2” pipe nipples – plastic

   (1) ¾” x 1/2” reducer bushing

   (1) 1/2” MPT x ¼” hose barb

(1) 1/8” MPT x ¼” hose barb – brass – for cockpit drain fitting

   (3’) ¼” water hose

(2)  #4 (1/4”) mini hose clamps 

(6’) 3/4” ID hose to connect salt water inlet ------------------------ @ 2.00’ --------------   12.00

(6’) 1” ID hose to connect exhaust siphon break ------------------- @ 2.00’ --------------   12.00
(1) ¾” MPT x 3/4” bronze ell hose barb for seacock ---------------------------------------      9.00
(4) #12 (3/4”) hose clamps --------------------------------------------- @ 1.50 ---------------     6.00
(4) #16 (1)” hose clamps -----------------------------------------------  @ 1.50  --------------     6.00
(25’) 5/16” ID fuel hose - @ 2.75’ -------------------------------------------------------------    68.75

   (14) #5 (5/16”) mini hose clamps -------------------------------------- @ 1.25 -------------   17.50
   (6) 3/8” MPT x 5/16” hose barbs – brass -----------------------------  @ 2.25 -----------     13.50

   (4) ¼” MPT x 5/16” hose barbs – brass ------------------------------   @ 1.25 ------------     5.00

(2) Selector valve with 5/16” barbs for supply and return systems -------------------------   80.00

(2) 3/8” street ell – brass – for returns ----------------------------------------------------------     7.00

(2) 3/8” tee with street ell – brass – needed for returns on old tanks -----------------------     7.50

MANUALS:

Kubota Workshop Manual for engine

Kubota Parts Manual

Beta Parts Manual

TMC transmission manual with engine or PRM transmission workshop manual

CD of the installation procedure

Engine replacement procedure
Possibly use existing shaft, shaft log and stuffing box again, but a new bearing should be installed.

Single lever engine control if needed Vetus SICO control ---------------------------------  $ 275.00
TOOLS:

Jig for locating mounts, grinder, carborundum cutting disk, saber saw with fiberglass cutting blades, hammer, puller for prop, center punch, drill bits of 3/16", ¼”, 5/16", 13/32", ½”, 1-1/2” and 3" hole saws, drill motor with 1/2" chuck, 1-1/2" drum sander with coarse paper, rat-tail rasp, flat file, vise grips, tap holders, 3/8"-16 tap, 1/8" pipe tap, 15/16" short open end wrench, 13 mm, 15 mm, 17 mm, 9/16" and thin 11/16” box and end wrenches, metric and US hex wrenches, socket set US and metric sockets, packing box wrench, chain hoist or comalong, shop vacuum, pipe wrench, wire cutters, hack saw. 

June, 2021
1
2

